L.INPUT:
1.1 Input voltage rating :
1.2 Input voltage range:
1.3 Input frequency rating :
1.4 Input frequency range:
1.5 AC input current:
1.6 AC input power saving:

1.7 Inrush Current:
1.8 Leakage cutrent:

2. Output characteristics
2.1 Output voltage:

2.2 Max. load current

2.3 Min. load current

2.4 Qutput noload voltage:
2.5 Output load voltage:
2.6 Output ripple & noise:

100-240V AC COJZQ, . 237 {442 -

90-264V AC

60/50Hz

63/47Hz

0.2A Max .@100V AC

0.3W Max .@230V AC at no load
30A Max .@100VAC cold start
60A Max .@230VAC cold start
0.25mA Max

9V

0.5A

0A

IVE5%
9VE5%
300mV max.

Measured by using a 12inch twisted pair terminated with a 10uF capacitor and 0.1UF ceramic

in parallel

3. General characteristics
3.1 Total output power:
3.2 Efficiency measurement :
For production testing:

Efficiency :

3.3 Short circuit protection:

3.4 Overshoot / Undershoot:

4. 5Watts

71%(Min.)@full load & intput 230VAC,Output set to 9V/0.5A.
71%(Min.)@full load & intput 115VAC,Output set to 9V/0.5A.
71.68%(Min.) at 115Vac 60Hz and 230Vac 50Hz input,

and 25%, 50%,75%, 100% of full load after 20minutes warn-up.
i.e. meet CEC level V and Erp2.

No damage when output is shorted to GND.

And after short circuit , auto restart .

9V=10%
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4. Environment;

4.1 Operating temperature: 0~40°C

4.2 Storage temperature: -25Cto 85C
4.3 Operating humidity: 8% to 90%
4.4 Storage humidity: 5% to 95%

5. Application safety standard : meet

- LJUL 60950 LIEN 60950
UL 60065 LIEN 60065
LUL 1310 LIEN 60335

LIEN 61558

6. EMI standard : meet

O FCC Part 15 <{lass B : 2008
[0 EN 55022: 2010+AC:2011

LIAS/NZS 60950 L1J60950
WAS/NZS 60065 1760065
L1GB4943 [1]61558
L1GB8898

L] GB 9254-2008
[l GB 17625. 1-2012

B EN 55013: 2013 1 J55022
1 J55013
7. HI-POT test
(1)Primary to secondary: 4525VDC for 3sec. SmA(production testing)
4242VDC for 1min. 5mA(Sample testing)
(2)Primary to case: 4525VDC for 3sec SmA(Production test)
(only for metal case )
8. Insulation resistance
Input to output: >10Mohm.@500VDC
9. Reliability:
9.1 MTBF: 50K hours min. @full load at 25°C ambient temperature
9.2 Burn-in: 2~4hrs,40-+/-5C 240VAC,ON/OFF cycling full load nominal line

9.3 Altitude: Will operate properly at altitude between 0 to 10000ft

10. Mechanical

10.1 Dimensions: Please see the mechanical dimension drawing.

10.2 Weight: 51.3¢g
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1. Mechanical specification:
11.1 AC plug: as drawing
11.2 ACCORD: as drawing
11.3 DC cord:
11.3.1 Bending test: With load 200g, then bend 120 degree at ratio of 45times/minute.

18AWG 4500cycles Min
20AKG | 2400¢ycles Min
22AWG 2000cycles Min
24AWG 1500cycles Min

11.4 Cord length: attached drawing
11.5 Qutput plug: attached drawing

11.6 Case Size: attached drawing
11.7 Label
11.8 Package
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SAMPLE PRIMARY TEST REPORT/#Em#NMIRE

ICUSTOMER/?F‘ RADIO PRODUCT NO./F=SES GPEO53A
IMODEL NO./FERES J53A-090050-4
Test . Sample guantity and test result/HREEMNIXER
Test Items./ART B |Condition Ug{;i/ Pasis'/ Fa
/A A ol o2¢ } o3 [ a4 | 5 | 6# | 7# | & | 9 [ 10#
90Vac v [ 9.03|9.02]09.08 PASS
Unload autput 115vac | v | 9.03 ] 8.92 | 9.10 PASS
voltage/

== 2R HiFE T (0. 0A)

8. o5vde - 9.45vde | 230%ac | v [ o.06 [ 9.05 | 9.25 PASS
264Vac v | 9.10] 9.07 | 9.23 PASS
90Vac v | 8.99 | 8.80 | 8.93 PASS

Rated leoad output

voltage/ 115¥ac v | 8.99] 8.81 | 8.94 PASS
i S B R E
(0.54) 230Vac v | 8.98)8.81]8093 PASS
8.55Vdc  -9.45Vdc
264Vac v | 8.9 8.81 | 8.94 PASS
90Vac my 94 90 93 PASS
Output ripple & noise| 7115Vac mv 76 94 93 PASS
vo | tage/ ¥ th 0 B R
L FR < 300mV 230%ac | mv 94 | @2 92 PASS
264ac | ¥ 90 89 a7 PASS
Short-circuit 90Vac W 0.0062(0.006110.0061 PASS
protection test/F M
R 264Vac W |o.21]031]0.29 PASS
Over current 90Vac A 0.69 | 0.76 | 0.77 PASS
protection/IL iR
{(=0.6A) 264Vac A o690 | 0.78 | 0.78 PASS
I Yec voltage 90Vac v | 8371 .92 | 8.00 PASS
. test/
Voo LRI,
4242Vdc/3. 5mh/
H A
Hi-pot test/{rESE[E Winute 0K 0K 0K PASS
| i
Appearance/ 5 8l flﬁa’ﬁ?;[%m 0K 0K 0K PASS
i [ i i
Mosfet(1€)/VdsHi} = 264Vac v | 872 | Mosferiifk 700 Derating=$5%|  g1.714 PASS
i i Max. Volt.
i e 4 S0/ YT FE 264Vac v | 51 | Dicdesitg 60 Dorating=80%| o5 0% PASS
= Max. Volt.
TERER R EATE - Derat|ng<65%
AR ( R )N 30vac P - | R - oy b B} PASS
(rD) Derating=< 65%
264Vac P _ | rR(zhE)IRAE _ Max Pouer _ PASS
DATE / BHi 2012.09.10 | EDITION / K§#< PAGE / Ti#B OF
TEST / Wik 337 EE CHE./®# EE CHE./®#%

E0-3-011 GN
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Model :  .053A-090050-4 Date : 2012.09.10

Tested by : FRi
Environment: @ Ambient OHigh Otow : 25C '

Test Condition: Vac=115V/230V ,Load :0~100% step Load :25%

1 Vin: 115Vac/60Hz 1 N Vin: 230Vac/50Hz
Load {%}|Viout(V} [lout{A) | PF {Pin{w) | Po(w) |Efiiciency| Result { {ioad (%) Vbut(V). loutfA} [ PF |Pin(w) | Po(w) |Emciency Result
0 9.04 |0.000 —- 0.15 0 |0.0% PASS 0 9.04 |0.000 -— 0.17 0 |0.0% |PASS
25 9.02 [0.125 - 1.51 | 1.1275|74.7% -- 25 9.05 |0.125 - 1.59 |1.13125|71.1% ---
50 9.02 |0.250 -- 29 | 2255 |77.8% - 50 9.03 ]0.250 — 2.97 |2.2575|76.0% ann
75 9.01 | 0.375 - 4.37 |3.37875|77.3% - 75 9.00 |0.375 - 438 | 3375 [77.1% -
100 8.99 |0.500 - 5.91 | 4.495 {76.1% - 100 [ 8.98 |0.500 — 58 4.49 |77.4% ---

Average 76.5% PASS Average 75.4% PASS

Po_typical W) | 45 Po:typical W) . - | 45

Spec. 71.68%| V Spec. 71.68% V

——230Vac -




RIPPLE AND NOISE TEST

s e ok ofe ok ke ofe ofe st ok ok sk sk s R ok sk e afe oo ok ofe sk sk aBe ok ok sfe s s ol ok o ofe o s sk e oo ol ofe s sk e she sk ok e SR ok ok a6 e s ok 3ok ofe ol ool e ook s el sle e sl ok sle ek ol sl ke sk ok

Model : ‘:~%U53A-090050-4 Date : 2012.09.10

Tested by : it

Environment: @ Ambient O High OLow : 25C

No.

90Vac

264Vac

Min. load

Max. load

Min. load

Max. load

1#

24

04

22

90

2#

25

90

28

89

#

31

03

29

87

4%

5#

6#

T#

8#

O

10#

11#

12#

13#

14#

15#

16#

17#

18#

19#

20#

Specification : |

Measured

Test result

300
94.0
PASS
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